
1 113S15002 Screw SM1/8"x44 L=9.5 22 101S14001 Screw SM1/4"x40 L=6
2 115019001 Secant knife 23 113809009 Push rod
3 113S17001 Screw SM9/64×40 L=6 24 13810306 Cam
4 11312003 Needle guard patch 25 116S14005 Screw SM1/4"x40 L=10
5 125S11020 Screw SM9/64"x40 L=5.5 26 13802320 Tangent drive shaft
6 138S17301 Screw M3 L=8 27 H05013 Snap ring 6
7 13812303 Knife bracket press 28 13812370 Push plate
8 113S17002 Screw SM11/64"x40 L=4.4 29 N01005 Nut M4
9 11319002 Motorial knife 30 W02018 Washer 4

1 10103009 Needle bar bushing upper 19 101S15007 Screw SM1/4"x40 L=7 10 13807303 Knife bracket 31 11312006 Solenoid bracket
11402039 Needle bar 20 101S15007 Screw SM1/4"x40 L=7 11 114S16004 Nut SM11/64"x40 32 112S16006 Nut SM1/4"X40
10102021 Needle bar (H) 21 113S11036 Screw SM15/64"x28 L=4.7 12 113S20001 hinge Screw SM11/64"x40 33 113822005 Washer

3 10138002 Needle bar connecting rod 22 113803012 Upright shaft bushing upper 1 10105007 Reverse feed connecting rod 34 101S15002 Screw SM1/4"x40 L=6 13 13812302 Connecting rod 34 1383003300 Thread trimmer solenoid asm.
4 101S11005 Screw  SM9/64"x40   L=6 23 10102007 Upright shaft 11426021 Connecting rod pin 35 10403015 Bushing 14 13804301 Thread Crank 35 101S11026 Screw SM15/64"x28 L=9

110103002 Needle bar bushing lower 24 10403013 Upright shaft bushing lower 11326011 Connecting rod pin (-7) 36 H03001 Snap ring 15 15 11322001 Crank driver stopper block 36 138S30301 Screw
110103003 Needle bar bushing lower (H) 25 113803014 Hook driving shaft bushing back 3 101S11005 Screw SM9/64"x40 L=6 37 10104007 Driving shaft crank 16 S05004 Screw M5 L=14 37 13827303 Loose wire torsion spring
10113002 Needle bar thread guide 26 10108002 Hook driving shaft snap ring 4 10101053 Feed regulator 38 116S11005 Screw SM11/64"x40 L=13 17 113803003 Tangent crank locating sleeve 38 115412012 Thread release bed
11412063 Needle bar thread guide (H) 27 110203002 Lower shaft middle bushing 5 10403017 Feed regulator bushing 11414002 Feed dog 18 13827304 Spring 39 138S01302 Screw M4 L=5
10117001 Needle DB×1#14 28 13802303 Hook driving shaft 6 101S11023 Screw SM3/16"x28 L=6.5 11314001 Feed dog (H) 19 1380432400 Crank  asm 40 11230004 Plug
10117002 Needle DP×5#21  (H) 13803320 Hook driving shaft  bushing front 7 10126045 Feed regulator stud 40 470060 Feed bar asm. 20 113809009 Washer 41 11230005 Pin
10413001 Lower bushing thread guide 11303001 Hook driving shaft  bushing front (H) 8 10122016 Rubber ring 41 101S11016 Screw SM3/16"x28 L=14 21 101S14001 Screw M5 L=5

1 101S11001 Screw SM3/16"×28 L=9 36 11501302400 Thread tension asm. 10113009 Lower bushing thread guide (H) 30 13823001 Oil wick 1011107000 Knob component 42 10128003 Washer 
2 10122003 Rubber plug 11326012 Tension release pin 9 101S11006 Screw SM1/8"x44 L=4.5 31 101S30005 set screw 1011107100 Knob component (-7) 43 101S11025 Screw SM11/64"x40 L=7
3 115001003 Face plate 10126002 Tension release pin (H) 10 10109001 Slide block 11418007 Hook asm 10 101S11022 Screw SM3/16"x28 L=18 44 10401007 Feed bar pin
4 13813005 Thread guide left 38 10122014 Rubber ring 11 101S11008 Screw SM11/64"x40 L=8 11418002 Hook asm (H) 11 10126011 Feed rocker crank pin 45 480095 Feed bar bed
5 101S11007 Screw SM11/64"×40 L=6 39 101S15005 Screw SM9/64"x40 L=5.5 12 10109002 Needle bar guide 33 10118003 Bobbin 12 101S20005 hinge Screw SM9/32"x28 46 11500700200 Feed bar sam
6 110222009 Face plate gasket 40 10103011 Thread tension base 13 10425004 Upper shaft bevel gear 34 11218504 Bobbin case asm 10104002 Feed rocker shaft crank 47 101S11018 Screw SM1/8"x44 L=6
7 11023000900 LED asm 113827006 Thread take-up spring 14 10425003 Upper small bevel gear asm 10112016 Finger postioner 11304010 Feed rocker shaft crank (-7) 48 113S14010 Screw SM15/64"x28 L=10.5
8 101S11001 Screw SM3/16"×28 L=9 113827009 Thread take-up spring (H) 15 10425002 lower large bevel gear asm 10112032 Finger postioner (H) 14 101S11016 Screw SM3/16"x28 L=14 49 10126009 Left pin
9 40322014 Rubber plug 42 14112015 Thread tension disk 16 101S15007 Screw SM1/4"x40 L=7 36 116S11005 Screw SM11/64"×40 L=13 15 115405003 Connecting rod 50 10126007 Connecting pin
10 10122004 Rubber plug 43 114112023 Disk stopper 17 10425001 Hook drive shaft bevel gear 37 101S11012 Screw SM11/64"×40 L=4.8 16 101S11016 Screw SM3/16"x28 L=14 51 10109005 Feed short shaking plate
11 10122005 Rubber plug 44 1152NS10001 Thread tension post 18 101S15007 Screw SM1/4"x40 L=7 38 113S14020 Screw SM11/64"×40 L=7 17 10104004 Feed driving shaft crank 52 10109004 Feed long shaking plate
12 101S11004 Screw SM3/16"×28 L=7 114127004 Thread tension spring 115405002 Rocker shaft connecting rod 53 10126007 Connecting pin
13 13812018 Thread take-up lever cover 11427050 Thread tension spring (H)  400083 Rocker shaft connecting rod (-7) 54 1010100200 Feed shaking plate bed
14 101S11004 Screw SM3/16"×28 L=7 46 10112007 Thread disk rotating stopper 19 10126006 Connecting rod pin (-7) 55 10126010 Component right pin
15 13512004 3-hole thread guide 47 115011017 Thread tension nut 20 101S16003 Hinge Screw SM9/32"x28 56 101S15010 Screw SM15/64"x28 L=10.5
16 10122005 Rubber plug 11501300400 Thread tension asm 21 10102008 Feed rocker shaft 57 11427011 Spring
17 11419001 Knife 11501300500 Thread tension asm (H) 22 11202001 Feed driving shaft 58 11329020 Snap ring 5
18 114S11015 Screw SM9/64"×40 L=6 49 10122110 Rubber plug ( one-hole) 23 101S15006 Screw SM15/64×28 L=7 59 13812081 Pull spring fixing plate 1 113S15002 Screw SM1/8"x44 L=9.5 27 11327002 Spring
19 20722002 Rubber plug 50 101S11007 Screw SM11/64"x40 L=6 24 101S15013 ScrewSM15/64"x28 L=10 60 10127011 Reverse feed pull spring 2 115019001 Secant knife 28 115004008 Crank shaft
20 13822008 Side plate gasket 51 10113004 Thread guide right 25 10131086 Reverse feed lever 1140402700 Feed reverse crank asm 3 113S17001 Screw SM9/64×40 L=6 29 101S14001 Screw SM1/4''×40 L=6
21 13812025 Side plate 52 101S15010 Screw SM15/64"×28 L=10.5 26 10103024 Reverse feed shaft bushing back 1130402800 Feed reverse crank asm (-7) 4 11312003 Needle guard patch 30 116S14005 Screw SM1/4"x40 L=10
22 101S11001 Screw SM3/16"×28 L=9 53 401S16001 Nut SM9/64"x40 27 10102023 Reverse feed shaft 62 11427011 Tube 5 125S11020 Screw SM9/64"x40 L=5.5 31 113809009 Push rod
23 11023304100 Electronic control  box 54 11413011 Thread guide 28 10122017 Rubber ring 63 114S30007 Screw  SM11/64×40 L=7.5 6 113S11001 Screw SM11/64"x40 L=12 32 11310011 Cam
24 1150NS10004 Screw M5 L=20 55 101S11002 Screw SM11/64"x40 L=5.5 29 10108003 Feed rocker shaft snap ring 64 114S16004 Nut SM11/64"x40 7 10128003 Washer 33 11324001 Roolling pin
25 114S30001 Screw M5 L=25 56 13812019 Ruler stop seat 30 101S15002 Screw SM1/4"x40 L=6 65 S01102 Screw SM3/16"x28 L=18 8 1381203100 Knife bracket press component 34 1138NS16007Nut SM11/64"x40 1 115022007 Oil reservoir rubber cushion 13 101S15012 Screw M6 L=30
26 W01009 Wsher 5 57 101S17002 Screw SM11/64"×40 L=6.5 31 10403015 Bushing 66 11329020 Snap ring 5 9 13812031 Knife bracket press 35 1130400500 Thread trimmer drive asm 2 110201011 Oil Reservoir 1 14 101S16004 Nut M6 L=4
27 10122006 Rubber plug 115015006 Needle plate 32 H03001 Snap ring 15 67 10126015 Pin 10 13803012 Short bushing 36 11302002 Shaft 3 10111005 Knee lifter push rod 15 101S12002 Screw M6 L=26
28 10122007 Rubber plug 11315001 Needle plate (H) 33 10108003 Feed rocker shaft snap ring 68 10127010 Spring 11 113S17002 Screw SM11/64"x40 L=4.4 37 11322001 Positioning block 4 10122020 Oil Reservoir gasket 16 10101008 Bearing bracket
29 101S12001 Machine head stud 59 10115002 Slide plate 12 114119002 Motorial knife 38 H05013 Snap ring 6 5 10122021 Rubber ring 17 101S12003 Screw M8 L=16
30 138S08006 Screw SM3/16"×28 L=7 60 10127009 Slide plate spring 13 11307001 Knife bracket 39 10112003 Cunter weight protecting 6 101S11028 Screw SM5/16"×24 L=7 18 1011202800 Knee press plate asm
31 13812066 Thread tension guide plate 61 101S11019 Screw SM3/32"x56 L=2 ` 14 113S20001 Screw SM11/64×40 L=6.5 40 11322003 Solenoid cushion rubber 7 10131001 Oil reservoir magnet 19 101S12004 Screw M6 L=11
32 13810008 Thread  tension post 62 138S05001 Screw M3 L=12 15 11312005 Connecting rod 41 11309001 Solenoid pin 8 115022008 Oil reservoir rubber cushion 20 10112030 Knee press plate holder
33 14112017 Thread tension disk 63 13822001 Rubber plug 16 114S16004 Nut SM11/64"x40 42 101S11026 Screw SM15/64"x28 L=9 9 10112027 Knee lifter crank 21 10112029 Knee press plate
34 11227001 Thread tension spring 64 11023005700 Control panel 17 11304001 Crank 43 11312006 Solenoid bracket 10 10127016 Knee lifter spring 22 10112028 Knee lifter plate rod
35 115011026 Thread tension nut 18 113822014 Crank driver stopper block 44 N01005 Nut M4 11 H05010 Snap ring 10 23 10122025 Rubber

19 S05004 Screw M5 L=14 45 W02018 Washer 4 12 10102011 Knee lifter shaft 24 10122024 Knee press plate cover
20 11327001 Spring 46 112S16006 Nut SM1/4"X40
21 11230004 Plug 47 113822005 Washer
22 11230005 Pin 48 1383003300 Thread trimmer solenoid asm.
23 11303003 Thread cutting shaft bushing 49 11327003 Spring
24 11503005 Crank drive shaft bushing 50 11312007 Thread release bed
25 113S14020 Screw SM11/64"x40 L=6 51 113S20002 Screw SM1/4×28 L=13
26 11322002 Spring cover

1 101S11010 Screw SM9/64"x40 L=11 25 10122112 Pressure bar oil cover
2 10128002 Washer 26 113803007 Presser bar bushing
3 13811029 Hand lifter 27 113802009 Presser bar  
4 O01004 Rubber ring 28 101S11009 Screw SM9/64"x40 L=10.5
5 1011000200 Hand lifter cam asm 11021600100 Presser foot asm
6 101S20001 Screw 1131600300 Presser foot asm(H)
7 10128015 Washer 30 11212009 Wire release bracket upper
8 1011200100 Lift front lever component 31 11212008 Wire release press plate
9 10112013 Knee lifter pull rod 32 101S11004 Screw SM3/16"x28 L=7

10 H05003 Snap ring 5 33 113S11004 Screw M4 L=8
11 10112010 Lifting plate 34 1141206000 Wire release plate asm
13 101S20004 Hinge Screw SM3/16"x32 35 101S20002 Wire release plate pin
14 101S20003 Hinge screw SM15/64"x28 36 10128015 Washer
15 10112014 Knee lifter back lever 37 11329020 Snap ring 5
16 10112015 Knee lifter connecting rod 38 10126003 Thread release supporting pin
17 1011200200 Knee lifter lever asm 39 10128001 washer

113811018 Press regulating screw 40 10127003 Spring
1138NS30003 Press regulating screw (H) 41 10112022 Tube press plate

19 11381101800 Presser regulating screw nut asm 42 113S11004 Screw M4 L=8
13811028 Press regulating nut 43 11212008 Wire presser 
1138NS16005 Press regulating nut (H) 44 11312001 Wire release bracket lower

115026015 Thread take-up connecting rod pin 20 10108001 Main shaft thrust collar 21 10102003 Press regulating guide bar 45 116S30003 Screw SM15/64"x28 L=14.5
10126001 Thread take-up connecting rod pin (H) 21 H03002 Snap ring 20 113827010 Press regulating spring 46 W02004 Spring washer 16 10112021 Oil pump impeller cover 34 101S11010 Screw SM9/64"×40 L=11 1 1011203100 Hinge component 17 10113011 Thread guide ring

2 101S15001 Screw SM15/64"x28 L=15 115010005 Feed eccentric cam 10127024 Press regulating spring (H) 47 113S12001 Nut M5 17 10111007 Lubricating oil pump cover 35 10123010 Oil wick 2 10122060 Head connecting rubber cushion 18 10113010 Thread guide ring
10105001 Thread take-up connecting rod (H) 400006 Feed eccentric cam (H) 23 13809030 Presser bar guide bracket 48 11427009 Reset spring 18 101S30006 Screw ST2.9 L=10 36 10112053 Wick 10117012 NeedleDB×1#14 19 13831019 Spool rest rod upper
11305010 Thread take-up connecting rod 23 10112017 Cover plate 24 101S15007 Screw SM1/4"x40 L=8 49 H05012 Snap ring 10117002 NeedleDP×5#21 (H) 20 13831021 Spool rest rod joint

4 H05013 Snap ring 6 24 101S11013 Screw  SM1/4"x40 L=13 4 101S30010 Nail (P19) 21 13831020 Spool rest rod lower
5 11328010 washer 25 101S11005 Screw SM9/64"x40 L=6 5 10118003 Bobbin 22 10122106 Spool rest rod rubber ring
6 10112003 Needle bar crank protecting plate 26 12803014 The rear axle sleeve 6 115011003 Machine head rest pin 23 W01052 Washer M16

11503800200 Thread take-up lever asm 27 10122008 Oil seal 7 20731047 Screw driver (large) 24 N02008 Spool rest rod nut M16
1133800200 Thread take-up lever asm (H) 28 10102026 Main shaft 1 1383103900 Bobbin winder asm. 17 13802026 Bobbin winder cam shaft 8 10131003 Screw driver (medium) 25 S04051 screw M5 L=31.5

8 10124001 Needle bearing 29 110211022 Handwheel 1 10111004 Oil sight window 19 1012000100 Lubricating oil pump component 2 114S11008 Screw M4 L=6 18 S09103 Screw M4 L=4 9 10131004 Screw driver (small) 26 N01034 Nut M5
115004007 Thread take-up crank 30 110233038 Motor 2 10122019 Rubber ring 20 101S11026 Screw SM15/64"×28 L=9 3 W01142 Washer 4 19 13831102 Bobbin winder wheel 10 110211011 Oiler component 27 W03002 Spring washer 5
1011000400 Thread take-up crank (H) 31 W01009 Spring  washer 5 3 14121001 Main shaft oil tube 21 10136001 Rubber joint 4 10113030 Thread press control plate 20 O01110 Ring 11 11023100400 Thread stand asm 28 13831023 Spool rest arm lower

10 10105002 Needle bar connecting rod 32 114S13001 Screw M5 L=20 4 101S30008 Oil pump connecting stud 22 W02004 Spring Washer M6 5 10111120 Winding pad 21 11422062 Washer 12 20131019 Spool rest rod rubber cap 29 13831024 Spool rest
11 101S17001 Screw SM9/64×40 (left hand) L=4.8 33 114S13001 Screw M5 L=22 5 10121001 Hook driving shaft oil tube 23 115021003 Hook oil tube 6 13831101 Bobbin winder bed 22 114S11003 Screw SM3/16"×28 L=10 13 W01047 Washer  M5 30 20131010 Spool rest cushion
12 101S15004 Screw SM9/32"x28 L=16 34 W01009 Spring  washer 5 6 10112020 Oil pump installing base 24 11312031 Oil shield cover (H) 7 H05006 Snap ring 23 11501301500 Bobbin thread tension asm. 14 S04050 Screw M5 L=16 31 20131006 Spool pin
13 101S11003 Screw SM9/32"x28 L=16 35 10122012 Rubber plug 7 W03002 Spring washer 25 13827014 Spring 8 10127061 Spring 24 115011026 Thread tension nut 15 N01034 Nut M5 32 13831025 Spool retainer

113804014 Needle bar crank 36 S10009 Screw M6 L=8 8 209S12001 Screw SM11/64"x40 L=10.5 26 113S30001 Screw SM11/64×40 L=19 9 13812110 Regulating plate 25 11427006 Spring 16 13831022 Spool rest arm upper
115404010 Needle bar crank (H) 37 14422008 Thread take-up lever rubber 9 10103022 Oil pump bushing 27 10423005 Oil wick 10 10110030 Bobbin winder cam 26 14112015 Thread tension disk

15 101S15002 Screw SM1/4"x40 L=6 10 101S30007 Plunger Screw  M7X0.75 L=5 28 10127015 Oil felt clamp 11 S09045 Screw M5 L=5 27 11413022 Thread tension guide plate

16 11500301500 Main shaft bushing front 11 10127013 Plunger spring 29 10123006 Oil felt felt 12 1380510600 Bobbin winder connecting rod 28 112S13004 Screw

17 101S15006 Screw SM15/64"x28 L=7 12 10122018 Plunger 30 101S11004 Screw SM3/16"×28 L=7 13 13827103 spring 29 114S16001 Nut SM11/64"×40
18 10403023 Main shaft bushing mid 13 10120001 Oil pump 31 10112053 Oil tube clamp 14 10127060 Spring 30 11435013 Driving wheel
19 101S14001 Screw SM 1/4"x40 L=6 14 S04093 Screw M3 L=6 32 11502100100 Oil return tube component 15 H05909 Snap ring 4 31 S10009 Screw M6 L=8

15 10111003 Oil pump impeller 33 10112025 Oil wick fixing plate 16 13802111 Bobbin winder mian shaft

A2C系列
A2C Series

零件手册
Parts Manual

数量
Numbe

1 1
1 2
1 1

8. 切线装置部件（薄料）/Thread Trimmer Components
序号
NO

公司件号
Part NO

零件描述
Description

数量
Number

序
号

公司件号
 Part NO

零件描述
Description

1 1
1 1

3. 针杆、竖轴、下轴部件/Needle bar & Upright Shaft & Hook Driving Shaft Components
3 1
1 1

序号
NO

公司件号
Part NO

零件描述          Description
数量

Numbe
序
号

公司件号
 Part NO

1 2 1

1

零件描述          Description
数量

Numbe
2 2

5. 送料分组件/Feed Mechanism Components
1 2

1

数量
Numbe

序号
NO

公司件号
 Part NO

零件描述          Description
数量

Number
1

2
1 2 序号

NO
公司件号
Part NO

零件描述          Description

1
1 1

2
1 2 1 1

1

1 1 1 2 1

1
1 1 2

1 1

6
1 1 1 1 1 1

1

5
1 1 1 1 1
1 1 6 1

序号
NO

公司件号
Part NO

零件描述          Description
数量

Numbe
序号
NO

公司件号
 Part NO

1

7
1 1 1 1 1 1

1 2

1. 机壳、外装分组件/Machine Frame & Miscellaneous Cover Components
1 1 1

39
1

1

8
1 1 1 1 2

1

零件描述
Description

数量
Numbe

1
29

1 1

3 1 1 1
9

1
2

37
1 1 1 1 1

1 1 1
32

1 1

1 1 1 1 1 1

1
1 1 2 1 1 1

2
1

41
1

1

1 1 1 1
13

1

1 1 1 1 1

1 2 1 1

1 1
35

1 1

2

1
1 1 1 2 1 2

1
45

1
18

1 1
1 1 1 1

1 2 2 1 1

1

48
1 1 1 序号

NO

1 1 1 1
8. 切线装置部件（厚料）/Thread Trimmer Components (H)1 1 1 1

1
1 1 1 1 1 1

数量
Number2 1 1 1

1 1 1 1 1

公司件号
Part NO

零件描述
Description

数量
Number

序号
NO

公司件号
 Part NO

零件描述
Description

1

9. 油盘、膝抬压脚分组件/Oil Ceservoir & Knee Lifter Components11 1 1 1 1 2

1
1 1 1 1 1 2
1 1 1

61
1 1

零件描述
Description

数量
Numbe1 1 1 1 2 1

序号
NO

公司件号
Part NO

零件描述
Description

数量
Number

序
号

公司件号
 Part NO

1 1 1 1 2 1

2 2
3 2 2 1 1 1 2
3 1 2 1 1 1

1 1 1
1 1 1 1 2 1 1
1

58
1 1 1 2

1 1 1 1 1 1

1
4 1 1 1 1 2

1 2 1 1 2 1
1 2 2 1 1 1

1 1 1 1 1 1
2 2 1 1 1 1

1 2 1 1
1 1

1 1 2 1 1

1 1

4. 压料、自动抬压脚分组件/Presser Bar & Auto Lifter  Components
1 1
1

1 1
1 1
1 1

零件描述          Description
数量

Numbe
1 1
1 1

序号
NO

公司件号
Part NO

零件描述          Description
数量

Numbe
序
号

公司件号
 Part NO

2 1
1 1
1 1

1 1
1 1
1

29
1

2 1

1 1
1 5
1 1

2 1
1 1
1 1

1 1

18
1 1

2. 上轴挑线分组件/Main Shaft & Thread Take-up Components
1 1
1 1

1
1 1 序号

NO

6. 润滑、油量检测组件/Oil Lublication & Oil Measuring Components 10. 机头附件/Machine Head Accessories 
序号
NO

公司件号
Part NO

零件描述          Description
数量

Numbe
序号
NO

公司件号
 Part NO

零件描述
Description

数量
Numbe 公司件号

 Part NO
零件描述

Description
数量

Number1
1 1 1 1
1 1

数量
Number

序号
NO

公司件号
Part NO

零件描述
Description

数量
Number

序号
NO

公司件号
Part NO

零件描述          Description
数量

Numbe
序号
NO

公司件号
 Part NO

零件描述          Description
20

1

3
1 1 1 1 3

2
1

22
1 1 2 1 1 2 2

22
1 1 1 2 2

1
3

10 1
1 1 1 1 4 1
1 2

 7. 绕线器组件/ Bobbin Components  
6 1

1 2
6. 润滑、油量检测组件/Oil Lublication & Oil Measuring Components

3 2

7
1 1 序号

NO
公司件号
Part NO

零件描述          Description

序号
NO

公司件号
 Part NO

零件描述          Description
1 1 序号

NO
公司件号
Part NO

零件描述          Description
数量

Numbe数量
Numbe

序
号

公司件号
 Part NO

零件描述          Description
数量

Numbe
1 1

1 1 1 1 1 1

数量
Number

1 2

1 2

9
1 1 1 1 1 1 1
2 1 1 1 1 2

2
1 3 1 1 1 1 1 1

1 2
1 1 1 1 1 3 2 2
1 3 1 1 1 1

3 2
1 1 1 1 1 1 4 2
1 1 1 1 1 1

1 1
1 1 1 1 1 2

14
1 2 1 1 1

2 1 1 1 1

1 1 1 1 1

1 1 1 1 1
1 1 1 1 1
2 3 1 1 2

1 1 1

7
3

8（薄料）

1

2

4

5

8（厚料）

10

6

9

2025.2.20



DBx1  #11~#18(14#) DPx5  #18-#21（#21）

压脚高度 9mm(标准)12mm(最大) 9mm(标准)12mm(最大)

使用机油 New Defrix Oil NO.10机油

Application

用途 一般布料、薄料、中厚料 中厚料、厚料

缝纫速度 最高4000rpm 最高3,500rpm

最大针脚长度 5mm

机针

Needle DBx1  #11~#18（14#） DPx5 #18~#21（#21）

Presser foot lift 9mm(standard);12mm(Max.) 9mm(standard);12mm(Max.)

General fabrica,light-weight
and mdeium-weight materials

Mdeium-weight materials,
Heavy-weight materials

Sewing speed Max. 4,000rpm Max. 3,500rpm

Max.Stitch length 5mm

Lubricating oil New Defrix Oil NO.10

2.THREADING THE MACHINE HEAD

A2C Direct Drive Power Operation Manual
使用说明和零件样本下载地址：
PLEASE DOWN LOAD THE MANUAL AND SPARE PARRTS FROM THE FOLLOWING WEBSITE: 
ÇäÑÌÇÁ Êfåêä ãÊêÈ ÇäÊÙäêåÇÊ èâXÙ ÇäÊÈÏêä åæ ÇäåèâÜ ÇäÊÇäê:
POR FAVOR DESCARGAR EL MANUAL Y LIBRO DE PARTES Y REPUESTOS LO SIGUIENTE EN
SITIO WEB:
Пожалуйста, загрузите инструкцию по эксплуатации и деталировку
( список запасных частей ) со следующего вебсайта: 

http://download.chinajack.com
产品标准代号：QB/T2380-2013
Standard code of the products： QB/T2380-2013

杰克科技股份有限公司
JACK Technology CO.,LTD.  
● 公司地址（Address of Company）：

中国浙江省台州市椒江区三甲东海大道东段1008号
NO.1008 , DONGHAI AVENUE EAST JIAOJIANG DISTRICT,TAIZHOU CITY , ZHEJIANG
邮编：318000  

● 国内销售部（Domestic Trade Department）：
电话（TEL）：0086-0576-881177788 88177789  
传真（FAX）：0086-0576-881177758

● 国贸部（International Trade Department）：
电话（TEL）：0086-0576-881177782 88177774 
传真（FAX）：0086-0576-881177787

● 免费售后服务电话：400-8876858 
http://www.chinajack.com 

● 资料如有更改，恕不另行通知，以实物为准。
You will be not informed if the file has been revised.Please set sample as standard. 

杰克缝纫机
JACK SEWING MACHINE
HTTP://WWW.CHINAJACK.COM 

Operation Manual

1) Firstly, oil pan holder ➊and 0il pan cushion ❷should be set in the four corners of the oil pan ❸, and then install 

the oil pan ❸on the stand & table.
2) As is shown in the chart, making sure that the two oil holders ➊are pointing to the operator during the installation 
and the two oil pan cushions ❷are on the side which is with machine head connecting hook ❺.
3) Install the machine head connecting hook base ❹ on the stand & table, and then put the machine head 
connecting hook ❺in the baseplate hole, at last, put the head on the stand & table, making sure machine head 
connecting hook❺is nested in the machine head connecting hook base ❹ which is on the stand & table.

*Installing the oil pan

1.INSTALLATION

BEFORE OPERATION :

1.Never operate the machine unless its oil reservoir has been filled with oil.                                       
2.After setting up the machine,check the direction of motor rotation.To check it,turn the hand wheel by,hand 
to bring the needle down,and turn the power switch ON  while observing the hand wheel.(The hand-wheel 
should turn counterclockwise as observed from the hand wheel side)                                    
3.Confirm that the voltage and phase(single or 3-phase)are correct by checking them  against the ratings 
shown on the electronic identification. 

OPERATION PRECAUTIONS:

1. Keep your hands away from the needle when you turn the power switch ON or while the machine is operating.                 
2. Do not put your finger into the thread take-up-lever while the machine is operating.
3. Be sure to.turn the power switch OFF before tilting the machine head.
4. When an operator leaves from the machine ,make sure to turn off the power.
5. During operation,be careful not to allow your or any other person’s head or hands to   come close to the bobbin 
winder or hand wheel.Also,do not piece anything close  to them.Doing so may be dangerous.
6.If your machine is provided with a finger guard or any other protectors,do not  operate your machine with any of 
them removed.
7. Don’t clean the face of machine head with thinner .

*Before starting the machine
1) Fill oil pan ① with sewing machine oil (10 white oil) up to HIGH mark A.
2) When the oil level lowers below LOW mark B, refill the oil pan with the specified oil.
3) When you operate the machine after lubrication, you will see splashing oil through oil 
sight window ② if the lubrication is adequate.
4)Note that the amount of the splashing oil is unrelated to the amount of the lubricating oil.
*Precaution
When you first operate your machine after set up or after an extended period of disuse, 
run your machine at 1,800 s.p.m. to 2,200 s.p.m. for about 10 minutes for the purpose of 
break _in.
The new machine should be replaced after 1 month, and the oil should be replaced every 
six months later.

1. Information on lubrication (Fig.5)

2. The amount of oil supplied to the face plate parts apply the plug of main shaft to control (Fig.6)

3.LUBRICATION

1. Changing the stroke of thread take-up spring①
1) Loosen setscrew ②.

2)As you turn tension post ③ clockwise (in direction A), the 
stroke of the thread take-up spring will be increased.
3)As you turn the knob counterclockwise (in direction B), the 
stroke will be decreased.
2. Changing the pressure of thresd take-up spring①
1) Loosen setscrew ②, and take out tension asm⑤.

2) Loosen setscrew ④，and remove tension post ③.
3)As you turn tension post ③clockwise (in direction A), the 
pressure will be increased.
4)As you turn the post counterclockwise (in direction B), the 
pressure will be decreased.

6.THREAD TAKE UP SPRING

Notes for safe use of industrial sewing machines：
1.Basic measures must be observed.
2. Pass the specialized training and master sewing machine equipment performance.
3. All safety devices should be checked before use.
4. When installing needle, and changing needle, presser foot, plate, feed dog , bent needle, hook or repairing, the 
power supply should be turned off immediately.
5. Power should be turned off when leaving the sewing machine or workplace.
6. When using the clutch motor, please wait until the motor stops completely.
7. The machine oil and other liquids used in sewing machines and ancillary devices should be cleaned 
immediately when they are put into eyes or touch skin.
8. Do not touch the parts or devices when the machine is powered by hand.
9. The repair, renovation and adjustment of the main mechanisms of the relevant industrial sewing machines and 
overseers shall be carried out by specialized technicians.
10. General maintenance is carried out by specially-assigned persons.
11. Electrical repairs should be performed under the supervision and direction of the electrical technician.
12. The machine should be cleaned regularly during operation.
13. In order to operate normally and safely, ground lines should be installed, and they should be used in an 
environment free from strong noise sources such as high frequency welding machine.
14. Power plug should be installed by specially-assigned person.
15. Industrial lockstitch sewing machine and overlock sewing machine can not be used except the designated use.

Environmental requirements：
1、Please dispose the waste oil and other waste products properly according to local environmental protection 
requirements.
2、Please turn off the power after use to reduce power consumption.
3、Please use under the voltage and environment required in the manual to extend the service life of the product 
and reduce waste generation.
4、Do not treat the machine and its accessories as ordinary household garbage after being scrapped. Please 
comply with local laws governing the disposal of the equipment and its accessories and support recycling 
operations.

4.SPECIFICATIONS

5. THREAD TENSION

1. Adjusting the needle thread tension
1) Adjust the needle thread tension using tension adjust nut ①
according to the sewing specifications.
2) As you turn nut ① clockwise (in direction A), the needle thread 
tension will increase.
3) As you turn nut ① counterclockwise (in directionB), the tension 
will decrease.
2. Adjusting the bobbin thread tension
1)As you turn tension adjust screw ② clockwise (in direction C), 
the bobbin thread tension will
increase.
2) As you turn screw ② counterclockwise (in direction D). the 
bobbin thread tension will decrease.

The relation between the needle and the hook should be as follows;
1) Turn the pulley, make the needle stay the lowest point, then loosen the screw (1).
2) The height of the needle bar
Make the needle eyelet top and the hook botton be uniform Then tighten the screw (1).
3) The hook position
Loosen the hook and tighten the screw ,make the top of the thread eyelet aim
at the middle thread of the needle(2). Then turn the pulley ,make the thread 
eyelet top locate above the needle hole about 1mm-- 1 .5mm.
4) In the above situation, remove the hook left and right,make the horizontal 
gauge between the needle and hook about 0~0.05mm then.

* Preaution
If the clearance is too small, the tip of the hook will be abraded. If it is too 
big. it will lead to skip over.
* Note that the type of hook to be substituted for, when replacing the 
hook. shall be in conformity with the very type of the hook installed in the 
sewing machine of original assemblage.

7.NEEDLE-TO-HOOK RELATIONSHIP

1 Adjusting the pressure required to depress the front part of the pedal
1) This pressure can be changed by changing the mounting position of pedaling 
pressure adjust spring ➊.
2) The pressure decreases when you hook the spring on the left side.
3) The pressure increases when you hook the spring on the right side.
2 Adjusting the pressure required to depress the back part of the pedal
1) This pressure can be adjusted using regulator screw ❷.
2) The pressure increases as you turn the regulator screw in.
3) The pressure decreases as you turm the screw out.
3 Adjusting the pedal stroke
1)The pedal stroke increases when you insert connecting rod ❸into the right hole.

8.ADJUSTMENT DF THE PEDAL

1) The standard height of the presser foot lifted using the knee lifter is 10 mm.
2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw ①.
3) When you have adjusted the presser foot lift to over 10 mm, be sure that bottom
end of needle bar ② in its lowest position does not hit presser foot ③.

9.ADJUSTMENT DF THE PEDAL


